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Ref #  Part Number Qty Description
1 772106 Transaxle Cover (Incl. 2A & 2B)
2 780184 Needle Bearing

2A 780100 Needle Bearing
2B 780099 Needle Bearing

3 770101A Transaxle Case (Incl. 2, 2A & 2B)
4 776311A Countershaft
5 776120A Output Pinion (13 teeth)
6 778307 Output Gear (35 teeth)

10A 784195 Shift Fork
13A 778158 Bevel Gear

13 778158 Bevel Gear
14 778157 Bevel Pinion
15 778306 Ring Gear
16 786098 Drive Block
17 786096 Drive Pin
20 792004 Steel Ball, 3/16" dia.
21 792100 Screw, 1/4-20 x 5/8"
22 792003 Shift Fork Spring
24 780164 Thrust Bearing
25 792067 Screw, 5/16-18 x 1"
26 792064 Retaining Ring
29 780163 Thrust Washer (2 required)

29A XXXXXX Shim Pack - Select shim from the foll owing:
29A 780163 Thrust Washer (orange .126/.123 thick )
29A 780169 Thrust Washer (lt.green .123./.120 th ick)
29A 780170 Thrust Washer (lt blue .120/.117 thic k)
29A 780171 Thrust Washer (pink .129/.126 thick)
29A 780172 Thrust Washer (black .132/.129 thick)
29B 780157 Thrust Washer (3 required)

31 780156 Thrust Washer (2 required)
31A 780130 Thrust Washer

39 786026 Dowel Pin
47 774936 Axle (25-1/2" long)

49A 778280 Bevel Gear (30 teeth)
50 778268 Spur Gear (16 teeth)
51 778269 Spur Gear (24 teeth)
58 778308 Cluster Gear (19 & 27 teeth)

67A 776350 Shifter Shaft & Gear (15 teeth)
85C 792135 Pipe Plug, 1/2-14 sq. hd.
85B 792039 Pipe Plug, 1/8-27
85A 792019 Magnetic Drain Plug, 3/8-18

87 788008 Oil Seal
87A 788034 Oil Seal

89 780183 Ball Bearing
92 786097 Spacer

101 774486A Differential Carrier (Incl. 31A)
102 774490A Differential Carrier (Incl. 31A)
103 792101 Screw, 3/8-16 x 2-3/4"
104 792011 Lockwasher, 3/8"
124 788058B Case-to-Cover Gasket
149 784368 Shift Rod (Hi-Low)
157 788049 Oil Seal
799 XXXXX OPTIONAL KIT AVAILABLE:

799A 799022 Shaft & Gear Set (Incl. 776350 & 7783 07)
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